1. KIRH300

MAIN BODY

523828-01



Ref.No. |Parts No. Parts Name Q'ty Remarks
1-1 395841 | KIRH300 1
1-2 126992 | Nut 2 | M5
1-3 132269 | Fan Case (Engine Side) Ass'y 1 |Incl.4
1-4 127005 | Buffer 2
1-5 127093 | Bolt Socket 7 | M5X20
1-6 127210 | Washer 3 [5.3X16XT1.6
1-7 128244 | Fan 1
1-8 127094 | Washer 2 | 8.5X26XT2.9
1-9 126232 | Spring washer 1 | M8
1-10 | 126990 | Nut 1 | M8
1-11 | 281586 | Stopper (A) 1
1-12 | 281867 | Stopper (B) 1
1-13 | 126991 | Washer 1 |H22.5
1-14 | 126992 | Nut 1 | M5
1-15 | 126993 | Nut 1 | M5X0.8
1-16 | 126994 | Bolt Socket 1 | M5X25
1-17 | 281585 | Lever 1
1-18 | 282170 | Switch, Ass'y 1 |Incl.19-22
1-19 | 281863 | Switch 1
1-20 | 282028 | Label 1
1-21 | 282171 | Knob 1
1-22 | 282172 | Screw 1
1-23 | 281879 | Grip (A) 1
1-24 | 281880 | Grip (B) 1
1-25 | 132271 | Handle 1
1-26 | 122095 | Tapping Screw 5 | M5X20
1-27 | 281536 | Fan cover 1
1-28 | 126995 | Nut 1 | M4
1-29 | 281869 | Plate 1
1-30 | 127095 | Tapping Screw 4 |4X10
1-31 | 122095 | Tapping Screw 6 | M5X20
1-32 | 281563 | Cover 1
1-33 | 282149 | Knob 1
1-34 | 127096 | Rod 1
1-35 | 127097 | Spring 1
1-36 | 127098 | Washer 1 | 5.7X15.8XT2
1-37 | 122095 | Tapping Screw 1 | M5X20
1-38 | 132260 | Label 1
1-39 | 274544 | Label 1
1-40 | 132261 | Label 1 | CE Mark,Noise
1-41 | 266959 | Label 1 | CE Caution
1-42 | 127375 | Label 1 | Caution(Fan)
1-43 | 122095 | Tapping Screw 6 | M5X20
1-44 | 132259 | Engine 1 | TJO27E-KF51




2. KIRH300
ENGINE(CYLINDER,CRANKCASE)

523828-02



Ref.No. |Parts No. Parts Name Q'ty Remarks
21 132259 | Engine 1 | TJO27E-KF51
2-2 425427 | Cylinder 1
2-3 416101 | Gasket, Cylinder 1
2-4 416102 | Plate 1
2-5 416103 | Plate 1
2-6 425428 | Crankcase 1
2-7 425429 | Crankcase 1
2-8 419524 | Pin 2
2-9 416108 | Bearing, Ball 2 |#6001C3
2-10 | 416109 | Oil Seal 2 | 12x22x4.5
2-11 | 416110 | Bolt, Socket 4 |5x20
2-12 | 416111 | Screw 4 | 4x8
2-13 | 416112 | Screw 3 | 5x30
2-14 | 416113 | Piston 1
2-15 | 416114 | Piston Pin 1
2-16 | 416115 | Ring Set, Piston 1
2-17 | 416116 | Bearing-Small End 1
2-18 | 416117 | Crankshaft Ass'y 1
2-19 | 416118 | Spacer 2
2-20 | 416119 | Snap Ring 2
2-21 | 423289 | Starting Pulley 1 |Incl.22-24
2-22 | 416168 | Pawl 2
2-23 | 620237 | Spring 2
2-24 | 944226 | Snap Ring 2
2-25 | 426287 | Plate 1
2-26 | 423290 | Recoil Starter 1 |Incl.27-35
2-27 | 416169 | Case, Ricoil Starter 1
2-28 | 423293 | Recaoil Spring 1
2-29 | 416176 | Spring 1
2-30 | 416171 | Cam 1
2-31 | 423291 | Reel 1
2-32 | 416177 | Screw 1
2-33 | 416170 | Grip 1
2-34 | 944502 | Plate 1
2-35 | 423292 | Rope 1 | 3x850
2-36 | 573988 | Screw 4 | 4x14
2-37 | 416127 | Insulator 2
2-38 | 426275 | Flywheel 1
2-39 | 416129 | Cap, Spark Plug 1
2-40 | 416130 | Terminal 1
2-41 | 426276 | Ignition Coil Ass'y 1
2-42 | 426185 | Lead Wire 1
2-43 | 419548 | Lead Wire 1 | L=120
2-44 | 416133 | Key 1
2-45 | 423266 | Spark Plug 1 | BPMR7A(NGK)




2. KIRH300
ENGINE(CYLINDER,CRANKCASE)

523828-02



Ref.No. |Parts No. Parts Name Q'ty Remarks
2-46 | 416135 | Bolt 2 |4x20
2-47 | 416136 | Tube 1
2-48 | 426277 | Nut 1




3. KIRH300

ENGINE(CARBURETOR,MUFFLER,FUELTANK)

523828-03



Ref.No. |Parts No. Parts Name Q'ty Remarks
3-1 426280 | Carburetor Ass'y 1 |Incl.2-26
3-2 624525 | Bracket 1
3-3 577179 | Screw 2
3-4 624530 | Nut 1
3-5 598418 | Screw 1
3-6 598415 | Arm 1
3-7 624532 | Washer 1
3-8 577175 | Snap Ring 1
3-9 416149 | Packing 1
3-10 | 577182 | O-Ring 1
3-11 | 631439 | Main Jet 1
3-12 | 634350 | Gasket 1
3-13 | 577185 | Diaphragm 1
3-14 | 416146 | Body 1 |Incl.15-20
3-15 | 624430 | Filter 1
3-16 | 624434 | Spring 1
3-17 | 624431 | Float Valve 1
3-18 | 624432 | Screw 1
3-19 | 624433 | Pin 1
3-20 | 624429 | Lever 1
3-21 | 598407 | Gasket 1
3-22 | 416148 | Diaphragm 1
3-23 | 598413 | Body 1
3-24 | 577191 | Priming Pump 1
3-25 | 598409 | Primer Pump Cover 1
3-26 | 598417 | Screw 4
3-27 | 423280 | Screw 2 | 5x65
3-28 | 426279 | Gasket 1
3-29 | 425526 | Spacer 1
3-30 | 426188 | Gasket 1
3-31 | 423276 | Reed Valve Ass'y 1 |Incl.32-34
3-32 | 423277 | Reed Valve 1
3-33 | 423279 | Stopper 1
3-34 | 419564 | Screw 1 | 3x12
3-35 | 572912 | Screw 4
3-36 | 423273 | Gasket 2
3-37 | 426273 | Shroud 1
3-38 | 426274 | Screw 1 |5x10
3-39 | 426272 | Shroud 1 |Incl.40
3-40 | 426271 | Pad 1
3-41 | 426282 | Gasket 1
3-42 | 426284 | Muffler Ass'y 1 | Incl.43-45
3-43 | 426283 | Spark Arrester 1
3-44 | 426285 | Tail Pipe 1
3-45 | 426286 | Screw 3 |4x8




ENGINE(CARBURETOR,MUFFLER,FUELTANK)

3. KIRH300

IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

\ \\ 7

Kawasakai

523828-03



Ref.No. |Parts No. Parts Name Q'ty Remarks
3-46 | 416160 | Bolt, Socket 2 | 5x16
3-47 | 423287 | Bolt 1
3-48 | 423283 | Cap 1
3-49 | 425441 | Air Filter Element 1
3-50 | 423284 | Baffle 1
3-51 | 426281 | Air Filter Case 1
3-52 | 423288 | Fuel Tank Comp 1
3-53 | 425443 | Tank Cap Ass'y 1 |Incl.54,55
3-54 | 649364 | Tank Cap Ass'y 1
3-55 | 425442 | Breather 1
3-56 | 635619 | Tube 1 | 3x5x182
3-57 | 419579 | Clamp 1
3-58 | 416225 | Tube 1 | 3x6x90
3-59 | 597949 | Fuel Tank Grommet 1
3-60 | 649366 | Clamp 1
3-61 | 416163 | Filter, Fuel 1
3-62 | 426278 | Throttle Cable 1
3-63 | 423295 | Label 1 | WARNING
3-64 | 423296 | Label 1 | BRAND

-10 -







Ref.No. |Parts No. Parts Name Q'ty Remarks
4-1 132263 | Intake Hood Ass'y 1 |Incl.2,3
4-2 127279 | Intake Hood 1
4-3 132254 | Label 1 | K-JAPAN
4-4 127099 | Box Spanner 1 | 13X19X(+)
4-5 221460 | Safety goggles 1 | SG201
4-6 132264 | Instruction Manual 1 | KIRH300
4-7 283392 | Pipe (A) 1 | BLOWER
4-8 281876 | Pipe (B) 1

-12-




5. KIRH300

VACUUM KIT

523828-05

-13-



Ref.No. |Parts No. Parts Name Q'ty Remarks

5-1 282778 | Vacuum Kit(BL300CE) 1 |Incl.2-8

5-2 281690 | Vacuum Kit CE 1 |Incl.3-5

5-3 281691 | Vacuum Pipe 1

5-4 281688 | Label Mark 1

5-5 281689 | Dust Bag 1

5-6 282013 | Shredder 1

5-7 282086 | Pipe C 1

5-8 283188 | Owner's Manual 1 | Vacuum Kit CE<GB>

-14 -




